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THIS PATHWAY  
SERVES AS A GUIDE 
AND DOES NOT 
REPLACE CLINICAL 
JUDGMENT.

CLINICAL PATHWAY:

Skin and Soft Tissue Infections (SSTI)

CONTACTS: HASSAN EL CHEBIB, MD | GRACE HONG, APRN | JENNIFER GIROTTO, PHARMD

LAST UPDATED: 02.01.21

Inclusion Criteria: Presence of skin/soft tissue infection (SSTI)
Exclusion Criteria: Animal bite (refer to Animal Bite Pathway), <2 month of age or born premature <1 yr old, 

immunocompromised, orbital/preseptal cellulitis (refer to Preseptal & Orbital Cellulitis Pathway), 
intra-abdominal surgical site infection, CNS surgical site infection, genitourinary surgical site infection, trauma with debris 

MILD INFECTION
No fever, small area of infection, 
does not include hands or face

Non-purulent infection:
 Cephalexin PO 75 mg/kg/day div 4 

doses (max 1000 mg/dose)
 If beta-lactam allergy or MRSA 

history: Clindamycin PO 10 mg/kg/
dose 3-4 times a day (max 600 mg/
dose)

Purulent infection with erythema:
 Consider Peds Surgical consult 

and/or ultrasound
o If possible, obtain I&D and 

cultures
 Consider adjunct antibiotics [i.e. 

Clindamycin PO 10 mg/kg/dose 3-4 
times a day (max 600 mg/dose)] if:
o Multiple abscesses OR
o Lack of response to I&D OR 
o Erythema  5 cm

If water immersion:
 Consult ID 

MODERATE INFECTION
Fever, progressing infection/treatment 

failure, infection on hands or face, 
surgical drainage required, and/or 

patient looks ill 

SEVERE INFECTION
Fever, rapidly progressing infection (e.g., 

within hours), clinical signs of deeper infection, 
organ dysfunction, toxic or septic appearance, 

and/or limb-threatening infection

Non-purulent infection
 Cefazolin IV 150 mg/kg/day div q8hr 

(max 2000 mg/dose)
 If beta lactam allergy: Clindamycin IV 10

mg/kg/dose 3-4 times a day (max 600 
mg/dose) 

 If history of MRSA: check prior 
sensitivities and consider starting 
Clindamycin IV 10 mg/kg/dose 3-4 times 
a day if sensitive (max 600 mg/dose)

Purulent infection with erythema: 
 Consider Peds Surgical consult and/or 

ultrasound
 If possible, obtain I&D and cultures
 Start Clindamycin IV 10 mg/kg/dose 3-4 

times a day (max 600 mg/dose)
 
 If water immersion: 
 Consult ID 

 Vancomycin IV: 
o <52 weeks PMAǂ/about <3 mo old: 15 mg/kg q8hr or as 

determined by pharmacy based on estimated AUC
o 52 weeks PMAǂ/about  3 months old – 11 years old: 70 mg/kg/

day div q6hr
o 12 yrs old: 60 mg/kg/day div q8hr 

 AND Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose)

If Toxic Shock Syndrome:
 ADD to above antibiotics:

 Clindamycin IV 40 mg/kg/day div q6-8h (max 600 mg/dose)

If water immersion: 
 Consult ID
 SUBSTITUTE above antibiotics with both:

o Levaquin IV (max 750 mg/day)
 6 mo-4 yrs old: 20 mg/kg/day div q12hr
 5 yr – 9 yrs old: 14 mg/kg/day div q12hr
 10 yrs old: 10 mg/kg/day q24hr 

o AND Bactrim IV 10 mg/kg/day div q8hr (max 320 mg TMP/dose)

ǂPMA (Post-Menstrual Age) = gestational age + postnatal age  

Concern for lack 
of improvement within 

48 hours?

 If Mild/Moderate infection: 
o Consider change in antibiotics (i.e., if on 

cefazolin, change to clindamycin; if on 
clindamycin, change to cefazolin)

 Consider Peds ID consult and/or treat off pathway

Able to switch to 
PO antibiotics?

Transition to PO medications as tolerated
Tailor based upon culture results (if available)

If on Clindamycin: 
 Clindamycin PO 10 mg/kg/dose 3-4 times a day 

(max 600 mg/dose)
If on Cefazolin:
 Cephalexin PO 75 mg/kg/day div 4 doses (max 

1000 mg/dose)
If on TMP-SMX:
 TMP-SMX PO 10 mg/kg/day div 2 doses (max 320 

mg TMP/dose) – round to the nearest tablet
If on Levaquin IV
 Levaquin PO (max 750 mg/day)

o 6 mo-4 yrs old: 20 mg/kg/day div q12hr
o 5 yr – 9 yrs old: 14 mg/kg/day div q12hr
o 10 yrs old: 10 mg/kg/day q24hr 

 Or based on culture results 

Tailor antibiotics if culture results are available. Continue to assess if able to 
switch to PO antibx. 

Streptococci or MSSA (choose one)
 Cefazolin IV 150 mg/kg/day div q8hr (max 2000 mg/dose) 
• If beta lactam allergy: Clindamycin IV 10 mg/kg/dose 3-4 times a day 

(max 600 mg/dose) 

MRSA (choose one)
 Vancomycin IV <52 weeks PMAǂ/about <3 mo old: 15 mg/kg q8hr or as 

determined by pharmacy based on estimated AUC;  52 weeks PMAǂ/
about  3 months old – 11 years old: 70 mg/kg/day div q6hr;  12 yrs 
old: 60 mg/kg/day div q8hr OR

 TMP-SMX IV 10 mg/kg/day div 2 doses (max 320 mg TMP/dose) OR
 Clindamycin IV 10 mg/kg/dose 3-4 times a day (max 600 mg/dose)

ǂPMA (Post-Menstrual Age) = gestational age + postnatal age  

Duration of antibiotics: Mild: 5 days; Moderate: 7 days; Severe: 7-14 days
Discharge Criteria: clinical improvement, improving fever curve, tolerating PO medications, 

adequate follow up in place

Yes

No

No Yes

 Obtain CBC, CRP, blood culture  Obtain CBC, CRP, blood culture
 Consult ID
 If signs of sepsis/septic shock: follow Septic Shock Pathway
 If signs of necrotizing fasciitis: STAT ultrasound, STAT surgical

consultation

Note: 
Delineate area of 

infection on the skin 
as a marker to 

determine clinical 
progress

https://www.connecticutchildrens.org/clinical-pathways/animal-bite-infection
https://www.connecticutchildrens.org/clinical-pathways/preseptal-orbital-cellulitis
https://connecticutchildrens.ellucid.com/documents/view/481

